

Safering Test Report

Test Carried out for:

| | | | |
|---------------------|--|------------------|--|
| Project: | | Report No | |
| Site Address | | Test Date | |
| | | | |
| Contact | | Tel No | |
| Company | | Fax No | |

Report to:

| | | | |
|-----------------|--|---------------|--|
| Contact: | | Tel No | |
| Company: | | Fax No | |

| | | | |
|---------------------------|-------------------|-----------------------|----------------------------------|
| Test Location | | Base Material | |
| Site Plan Attached | Y/N | Comp. Strength | MPa |
| Product Tested | | Steel UTS | MPa |
| Test Required: | Pull Out | Y/N | |
| | Proof Load | Y/N | If Yes Specify Load kN |
| Device Used: | | Serial No: | |
| Calibration Date: | | | |

Test Results

| Sample | Load(kN) | Failure Point Mode (Anchor Break, Base Material, Anchor Pull-out, Nil) | Comment |
|--------|----------|--|---------|
| | | | |
| | | | |
| | | | |
| | | | |
| | | | |
| | | | |

Comments:

Test Conducted by:
Report Date:

Signed: